
 

W
at
er
 Q

ua
lit
y 

T
ra
d
in
g 

Pl
an

 

BelGioioso Cheese Inc. – Freedom, WI 
April 24th, 2018 – Rev 1. July 24, 2019 
Trade Agreement Number: WQT-20190724 



TABLE OF CONTENTS 
 

Value • Flexibility • Experience • CONFIDENCE • Reliability • Expertise • Trust 

1 Introduction 1 

2 Background 1 

2.1 Purpose for Water Quality Trade 1 

2.2 Purpose for New Surface Water Outfall 2 

2.3 WWTP Overview 3 

2.4 Location of Outfall and Fields 4 

3 Existing Conditions and Potentially Tradeable TP and TSS Modeling 7 

3.1 Existing Land Use of the Fields 7 

3.2 Soil Sampling 7 

3.3 SnapPlus Modeling 8 

3.4 Trading Requirements Within a TMDL 9 

3.5 Modeled PTP/PTTSS Under Current Conditions 10 

3.6 Modeled PTP/PTTSS with Proposed Permanent Grassland 11 

3.7 Calculation Interim PTP/PTTSS Based on Modified Land Use 12 

4 Trade Ratio Calculation 13 

4.1 Individual Trade Ratio Factors 14 

4.2 Calculation of Trade Ratio Based on Individual Factors 15 



TABLE OF CONTENTS 
 

Value • Flexibility • Experience • CONFIDENCE • Reliability • Expertise • Trust 

5 Interim Credit Generation Calculation 15 

6 Long-Term Credit Generation Calculation 18 

7 Land Application Nutrient Management Plans 18 

8 Management Practice Description 22 

8.1 Installation Plan 22 

8.2 Operation and Maintenance Plan 22 

9 Timeline 23 

9.1 Schedule for Construction and Initial Operation of WWTP 23 

9.2 Schedule for Installation of Permanent Vegetative Practice 23 

10 Inspections and Reporting 23 

10.1 Water Quality Trading Management Practice Registration 23 

10.2 Monthly Certification 23 

10.3 Annual Inspections 24 

10.4 Notification of Problems with Management Practice 24 

10.5 Annual Water Quality Trading Report 24 

10.6 WDNR Right to Inspect the Fields 25 

11 Compliance with Water Quality Trading Checklist 25 

12 Certification of Water Quality Trade Report 27 

 
Attachments 
A – Notice of Intent (NOI) to Conduct Water Quality Trading 
B – Watershed, Subwatershed, and Field Maps 
C – Existing Farming Practices Questionnaire 
D – Soil Sampling Results 
E – SnapPlus Modeling Reports (Current) 
F – SnapPlus Modeling Reports (Grassland) 
G – “Practice Registration Form” 3400-207 
H – Long-Term TP and TSS Credit Calculation 
I – Grassland Establishment Plan  
J – Grassland O&M Plan 



BelGioioso Cheese Inc. – Freedom, WI 1 
Water Quality Trading Plan Rev 1 – July 24, 2019  
 

Value • Flexibility • Experience • CONFIDENCE • Reliability • Expertise • Trust 

1 Introduction 
This water quality trading plan summarizes the plan for BelGioioso Cheese Inc. (BelGioioso) 
in Freedom, WI to use water quality trading to comply with Total Phosphorus (TP) and Total 
Suspended Solids (TSS) discharge limits in its Wisconsin Discharge Elimination System 
(WPDES) permit for Outfall 001. To assist in complying with BelGioioso’s TP and TSS 
discharge limits, BelGioioso has installed and will maintain permanent vegetative cover (aka. 
grassland) on previously farmed fields within the same subwatershed as Outfall 001 on 
property owned by BelGioioso.  
 
BelGioioso has used SnapPlus modeling to quantify the amount of potentially tradable TP 
and TSS from the fields assuming current farming practices continued, and then the 
amount after installation and maintenance of a permanent vegetative cover. Using a trade 
ratio of 1.2:1, BelGioioso calculated the TP and TSS water quality trading credits available 
per year based on the change in management practice from farming in corn and soybean 
rotation to permanent vegetative cover at their existing fields onsite. BelGioioso will use 
these credits to demonstrate compliance with the TP and TSS limits in their WPDES permit. 

2 Background 

2.1 Purpose for Water Quality Trade 
The purpose of this Water Quality Trading Plan is to describe BelGioioso’s use of water 
quality trading to comply with the TP and TSS limits at Outfall 001 of WPDES permit WI-
0066176-01-0. This Water Quality Trading Plan was developed pursuant to the Notice of 
Intent to Conduct Water Quality Trading included in Attachment A. 
 
In particular, BelGioioso will trade with property owned by BelGioioso in the same HUC-
12 subwatershed as Outfall 001. These fields have been placed into perennial vegetation 
and BelGioioso will use the phosphorus and TSS credits generated from this 
management practice to comply with the TP and TSS limits their WPDES permit. Because 
BelGioioso is both the credit generator and the credit user, BelGioioso is entering into a 
trade agreement with the Wisconsin Department of Natural Resources (WDNR). 
 
The Freedom facility is located within the Lower Fox River Total Maximum Daily Load 
(TMDL). Unfortunately, this TMDL was developed without reserve capacity for new or 
expanded facilities. Onsite wastewater treatment at the Freedom facility will be new to 
the facility and this will be the first issuance of an individual permit for this facility. As 
such, there was no allocation for TP or TSS to be discharged from the process 
wastewater outfall of Freedom’s new wastewater treatment plant (WWTP). BelGioioso will 
use water quality trading to offset the entire phosphorus and TSS load discharged from 



BelGioioso Cheese Inc. – Freedom, WI 2 
Water Quality Trading Plan Rev 1 – July 24, 2019  
 

Value • Flexibility • Experience • CONFIDENCE • Reliability • Expertise • Trust 

the process wastewater outfall of the new WWTP. Noncontact cooling water will continue 
to be discharged via a separate outfall and be covered under the Noncontact Cooling 
Water or Condensate and Boiler Water General Permit (WI-0044938-6). 
 
Assuming zero mass net discharge of phosphorus and TSS from Outfall 001, BelGioioso 
expects to need 36 to 53 lbs of TP credits per year assuming a WWTP effluent of 0.04 
– 0.06 mg/L phosphorus. In a wastewater treatment plant designed for biological 
phosphorus removal like BelGioioso Freedom, total phosphorus makes up approximately 
6% of the total solids. Using that standard, BelGioioso expects to discharge between 
0.67 and 1 mg/L of TSS. However, 1 mg/L is commonly the limit of detection, so for 
concentrations less than 1 mg/L, mass will register as 0 lbs. Therefore, BelGioioso 
expects to need up to 880 lbs/yr of TSS credit This also assumes an average yearly 
design flow rate of 0.241 MGD. BelGioioso will be able to control the phosphorus and 
TSS concentrations of their process wastewater via chemical addition to ensure final 
compliance with the permitted phosphorus and TSS limits and the available annual trade 
credits discussed further in Tables 10 and 12 of Section 5.  

2.2 Purpose for New Surface Water Outfall 
BelGioioso has historically hauled their wastewater to Appleton’s wastewater treatment 
plant (WWTP). When weather allows, BelGioioso can also land apply their normal 
strength wastewater under the Land Application of Liquid Industrial Waste General 
Permit. Historically, this land application of industrial liquid waste was done on Fields B 
and D that are proposed for conversion to permanent grassland as part of this trade as 
well as Fields E & F on BelGioioso’s property and 20 other fields owned by others 
located in the same HUC-12 which are not proposed for conversion as part of this 
trade. See map in Attachment B of approved land application sites within the HUC-12 
entitled “Land Application Sites within HUC-12”. Following implementation of cropping 
changes, land application will no longer occur on the fields used to generate trade 
credits. In the future, a SnapPlus Nutrient Management Plan report will be run for any 
other sites on which industrial liquid waste or WWTP sludge is land applied to ensure 
that there is no overloading of those fields as a result of this trade.  
 
Noncontact cooling water is currently discharged via a drainage ditch (WBIC 5019845) 
to Duck Creek (WBIC 409700) and is covered under the Noncontact Cooling Water or 
Condensate and Boiler Water General Permit (NCCW GP). The NCCW discharge will 
continue to be covered by the NCCW GP.  
 
Hauling wastewater off-site for treatment is expensive, so BelGioioso is pursuing their 
own on-site WWTP. BelGioioso plans to discharge treated process wastewater from their 
new WWTP via a new discharge pipe to Duck Creek. This surface water outfall for 
treated process wastewater will allow them to discharge year-round and in all weather 
conditions. 



BelGioioso Cheese Inc. – Freedom, WI 3 
Water Quality Trading Plan Rev 1 – July 24, 2019  
 

Value • Flexibility • Experience • CONFIDENCE • Reliability • Expertise • Trust 

2.3 WWTP Overview 
BelGioioso intends to build a wastewater treatment plant across the street from their 
Freedom facility. A full design report with plans was submitted electronically to WDNR 
for review on April 23rd, 2018 with paper copies that followed in the mail. Those plans 
were subsequently approved by WDNR on June 8th, 2018. However, based on 
conversations with WDNR regarding TMDL allocations, it was determined that the treated 
process wastewater and NCCW outfalls should remain separate. As such, updates to the 
approved design report were submitted on December 11th, 2018 and subsequently 
approved on February 19th, 2019. A summary of the December 11th report is provided in 
this section of the Water Quality Trading plan with additional detail related to treatment 
design in that report. 
 
The new WWTP will include an influent lift station and screening before wastewater 
enters the equalization tank. Primary solid/liquid separation will then take place in the 
dissolved air floatation (DAF). Solids removed from the DAF will be sent to the sludge 
storage tanks. Liquid from the DAF will progress to the selector silo and aeration basin 
for further treatment. Additional solid/liquid separation will occur in the ultrafiltration 
membrane system. Solids from the membranes can be wasted to the sludge storage 
tanks where they will be mixed with the solids removed from the DAF. Permeate from 
the membranes will flow to the tertiary sand filters before entering the effluent lift 
station. As needed, wastewater can be passed through the facility’s cooling tower for 
final treatment before being discharged to surface water.  
 
Sludge removed from the treatment system via the DAF and the UF membranes will be 
stored in the sludge storage tanks until it can be hauled offsite. Sludge will either be 
land applied on approved sites or will be disposed of via other methods of disposal 
such as treatment in a digester offsite, or other alternatives. Sludge will be sampled as 
required by the WPDES permit and reporting will be done on WDNR’s form 3400-49 
Characteristic Report. Sampling requirements in the permit are expected to include total 
solids, total kjeldahl nitrogen, chloride, pH, ammonia nitrogen, total phosphorus, water 
extractable phosphorus, and total recoverable potassium. If the sludge is land applied, 
volumes and locations will be reported on the 3400-55 form, and if sludge is hauled to 
other methods of disposal, volumes and locations will be reported on the 3400-52 form. 
No land application will occur on the fields used to generate trade credits. A SnapPlus 
Nutrient Management Plan report will be run for any sites on which waste is land 
applied to ensure that there is no overloading of those fields as a result of this trade.  
 
A majority of the process wastewater is currently hauled to the Appleton WWTP where 
wastewater is treated. The resulting sludge is land applied on WDNR approved sites. 
Land application of raw wastewater is not expected to occur frequently following 
construction of the new WWTP, but land application of sludge generated by the WWTP 
is likely to occur. Because Appleton currently land applies the sludge generated from 



BelGioioso Cheese Inc. – Freedom, WI 4 
Water Quality Trading Plan Rev 1 – July 24, 2019  
 

Value • Flexibility • Experience • CONFIDENCE • Reliability • Expertise • Trust 

BelGioioso’s wastewater treatment, and BelGioioso will land apply this on their own in 
the future, there is no net increase in sludge being land applied. No land application will 
occur on the fields being used for this trade. A SnapPlus Nutrient Management Plan 
report will be run for any other sites on which industrial liquid waste or WWTP sludge is 
land applied to ensure that there is no overloading of those fields as a result of this 
trade.  
 
Chemical addition can occur at several locations in the wastewater treatment process 
with quantities that will vary based on operational setpoints. Acid and caustic can be 
added in the mix line of the equalization tank to regulate pH of the wastewater entering 
the WWTP. Polymer can be added prior to the DAF to improve solid/liquid separation 
efficiency. Ferric can be added to the selector silo and/or aeration basin mix lines to 
encourage flocculation of solids and removal of phosphorus from the wastewater 
effluent. Ferric, polymer, and/or cerium chloride can be added prior to sand filtration to 
remove additional phosphorus and TSS from the discharge. 
 
Probst has extensive experience in design and operation of wastewater treatment plants, 
especially in the dairy industry. Similar treatment systems have process wastewater 
effluent that consistently ranges from 0.03 – 0.05 mg/L phosphorus depending on the 
amount of polymer and ferric dosed into the system. Cerium chloride can also be dosed 
as needed to achieve extremely low phosphorus in the effluent. BelGioioso will be able 
to achieve a phosphorus effluent concentration in the range of 0.03 – 0.05 mg/L, as 
discussed in Section 2.1 above. At such low levels of phosphorus, the TSS is likely to be 
below the level of detection for most samples. Operators will ensure that appropriate 
chemical dosing occurs to ensure compliance with the permitted phosphorus and TSS 
mass discharged from the Outfall, taking the available phosphorus and TSS credits 
generated by the water quality trade into account. BelGioioso understands the quantity 
of phosphorus and TSS credits that are available as a result of this trade and will apply 
the necessary chemicals to ensure compliance with their permitted requirements. 
 

2.4 Location of Outfall and Fields 

 Location of Outfall 001 
BelGioioso will discharge treated process wastewater to Duck Creek (WBIC 409700) via 
Outfall 001 at approximately 44.38474°N and 88.30250°W. Outfall 001 is located in 
HUC12 Subwatershed 040302040104, which is also known as the Middle Duck Creek 
Subwatershed. The Middle Duck Creek Subwatershed is part of the larger Duck Creek – 
Frontal Green Bay Watershed (0403020401), which drains to Green Bay on its way to 
Lake Michigan. The Middle Duck Creek Subwatershed is subject to the Lower Fox River 
TMDL. Figure 1 below depicts the location of Outfall 001 in the Subwatershed. This is 
also given in Attachment B. 



BelGioioso Cheese Inc. – Freedom, WI 5 
Water Quality Trading Plan Rev 1 – July 24, 2019  
 

Value • Flexibility • Experience • CONFIDENCE • Reliability • Expertise • Trust 

Figure 1 
Subwatershed Map with Outfall and Fields shown 

 

 Location of the Fields 
BelGioioso will implement the management practices to generate TP and TSS credits on 
portions of BelGioioso’s fields which are also within the Middle Duck Creek 
Subwatershed. All 36.9 acres of the proposed trade fields are upstream of Outfall 001 
and are within the Middle Duck Creek Subwatershed. There is no drain tile in these 
fields. A map is included in Attachment B which shows the portions of the fields which 
are upstream and downstream of Outfall 001.  
 
The trade fields are located within Outagamie County near the Town of Freedom on 
Parcel 090040000 and portions of Parcel 090039800. These parcels are all located in 
SEC 15 TWP 22N 18E. BelGioioso also owns Parcel 023223 and 090039900 within the 



BelGioioso Cheese Inc. – Freedom, WI 6 
Water Quality Trading Plan Rev 1 – July 24, 2019  